cart
Jogging Cart
Assembly Instructions
<-- last Step Parts
List
next -->
Main Parts List Main Page
Instructions
Place Tire (#5) on Rim (#8). Press Bearing Shell (#9) into rim (#8) Press Roller Bearing (#7) into each end of Bearing Shell (#9). Slide Front Axle (#4) into Bearings (#7). Insert retaining rings (#6) in grooves at each end of axle. InsertQuick Release Mechanism (#39) into Axle #4)


Step 1

 

spacer

 

Copyright © Assembly Animators LLC, 2007.
All rights reserved.
spacer